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Please provide following information: 
Model Number 
Serial Number (if any) 
Part Description and Number 
as shown in Parts List. 
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Address order to: 
Dayton Electric Mfg. Co. 

MERCHANDISE SERVICE DEPT. 
5959 W. Howard St. 

Chicago, Illinois 60648 
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PARTS LIST - MODEL 3 Wl08, 20,000 



WATT POWER TAKE-OFF GENERATOR 
No. Description 

Field Shell Cap Screw -- 

Field Shell Lockwasher- 

Sleeve --------------- 

End Bracket ---------, 

Oil Seal ------------- 

Bearing --------- ----- 

Bearing Retainer Plate- 

Bearing Retainer 
Lockwasher ---------- 

Bearing Retainer Screw- 

Armature ------------ 

Pole Shoe Assembly -- 

Pole Shoe Retainer --- 

Field Coil Assembly --- 

Field Coil Assembly --- 

Bearing ---- -------- -- 

Eye Bolt ------------- 

Nut ----------------- 

Hex Nut ------------- 

Lockwasher (split type) 

Machine Screw ------- 

Machine Screw ------- 

Brush Holders -------- 

Q Ring Brush -------- 
. . Rectifier ------------- 

Cap Screw ----------- 

Fiber Spacers -------- 

A.C. Brush Holders --- 

Brush Holder Mounting 
Plate ---------------- 
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Description I 
Brush Holder Spacer -- 1 
Machine Screw ------- 

A.C. Brush ----------- 

Ground Strap -----,,-- 

Condenser ----------- 

Field Shell & Bracket -- 

Base Assembly -------- 

Hex Head Screw ------ 

Lockwasher (split type) 

Brush Holder Screw -- 

Machine Screw ------- 

Lockwasher ---------- 

Hex Nut ------------- 

Lockwasher (fan) ---- 

Fan Assembly -------, 

Flat Washer (fan) ---- 

Lockwasher (fan) 
split type 

Hex Nut (fan) -------- 

End Cover ----------- 

Control Box (only) - 

Voltmeter -------- - 

Receptacle ----------- 

Duplex Receptacle -- -- 

Condensers -------- --- 

Fuse Base ----,-------- 

Fuse----------------- 

Ground Lug ---------- 

Receptacle ----------- 

Part 
No. 



GEAR CASE FOR POWER TAKE-OFF GENERATOR 

MODEL 3W108, 20,000 WATTS 

Ref. 
No. Part No. DESCRIPTION Quantity 

Shaft ........................ ---- 1 
Oil Seal ...................... ----- 1 
Cap Screw 5/16 - 18 x 7/8 ----- ---- 6 
Lockwasher 5/16" ----------------18 
Gasket ........................... 1 
Gear Case & Cover 1 
Gasket ......................... 1 
Breather ------------------------- 1 
Bearing Retainer ----------------- 1 
Bearing .......................... 1 
Bearing Retainer ----------------- 1 
Gasket ........................... 1 
Retainer Plate .................... 1 
Bearing .......................... 1 
Oil Seal .......................... 1 
Bushing .......................... 1 
Gasket ........................... 1 
Stud ............................. 3 . . Plnlon ........................... 1 
Lockwasher ---------------------- 3 
Hex Nut 3/8" .. 3 
Lockwasher --- 1 
Hex Jam Nut ------- --------- - -- - - 1 
Gear 1 . . Pinion 1 
Bearing 2 
Cap Screw 5/16 - 18 x 1% ------ .--I2 
Bearing 1 
Gear ............................. 1 
Shaft ---------------------------- 1 
Back Plate ...................... 1 
Shield ........................... 1 
1 Qt. Gear Oil ----------------_--- 1 
Woodruff Key #15 (Y4 x 1") ---  -- .. 4 

Not shown on drawing. 
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